SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG451315B

FR1 n48 / 40MHz / DFT-S OFDM / 256QAM

Lowest Channel

1RBO

Low Channel
Channel power -40dBm > -46.21dBm (PASS)

1RBO

Ref Level 30.00dBm  Offset 22.60d8 & RBW 10 kHz

10:43:20 B 06/18/2024

10:44:01 PM 06/18/2024

Ref Level 4000 dBm  Offset 2360 0B Mode Sweep saL
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I 2 Result Summary 50
3.430 GHz 3.530 GHz 1.000 MHz 3.52925 GHz
1530GHz 3540 GHz 1.000 Mtz 3.53775 GHz
3540 GHz 3589 GHz 1.000 MHz 354837 GHz - -
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3550 GHz 3,590 GHz 1.000 MHz 5109 GHz 35295 GHz 1001 pts 200.0 kHe/ Span 2.0 MHz
3.590 GHz 3591 GHz 500.000 kHz 3.59034 GHz 2 Result Summai None
1591 GHz 1630GHz 1.000 Mz 360025 GHz
3630 GHz 3.720 GHz 1000 MHz 3.66601 GHz
Txl [Ref] 1.000 MHz -46.21 dBm
3.720 GHz 3,820 GHz 1.000 MHz 3.80197 GHz el 3621 dom
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Ref Level 4000 dBm  Offset 23.60 0B Mode Sweep s6L Ref Level 40.00dBm  Offset 23,60 B Mode Sweep o
Count 100/100 Caunt 1007100
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43 GHz 3.82GH 383 GH:z 5409 pts 39.0 MHe/ 382 GHz
Result Summary
3.430 GHz 3.530 GHz 1.000 MHz 3.52885 GHz -43.47 dBm 3430 GHz 3530 GHz 1,000 MHz 3.52685 GHz
3.530 GHz 3.540 GHz 1.000 MHz 353295 GHz -41.57 dBm 3530 GHz 3540 GHz 1,000 MHz 3.53850 GHz
3.540 GHz 3.549 GHz 1.000 Mtz 3.54230 GHz -41.13 dBm 3540 GHz 3549 GHz 1.000 Mt 3.54746 GHz
3.549 GHz 3.550 GHz 500.000 kHz 354930 GHz -45.66 dBm 3549 GHz 3550 GHz 500.000 kHz 3.54997 GHz
3550 GHz 3.590 GHz 1.000 MHz 3.58891 GHz 14.25dBm 3550 6Hz 3590 GHz 1,000 MHz 3.58333 GHz
3.590 GHz 3.591 GHz 500.000 kiHz 3.59004 GHz -23.16 dBm 3590 Ghz 3581 GHz 500.000 kHz 3.59011 GHz
3501 GHz 3.630 GHz 11000 MHz 359118 GHz -22.12dBm 3591 GHz 3630GHz 1,000 MHz 350128 GHz
3630 GHz 3720 GHz 1.000 MHz 3.66592 GHz -43.29 dBm 3,630 GHz 3720 6Hz 1,000 Miz 3.66610 GHz
3720 GHz 3.820 GHz 1.000 MHz 3.79627 GHz -43.98 dBm 3.720GHz 3820 GHz 1.000 MHz 3.77708 GHz
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG451315B

FR1 n48 / 40MHz / DFT-S OFDM / 256QAM

Middle Channel

1RBO

1RBmax

RefLevel 40.00dBm  OMfset 23.60 dB.

Mode Sweep

6L

10:55:02 Pu  06/18/2024

Ref Level 4000 dBm  Offset 2360 0B Mode Sweep saL
Count 10100 Count 100/100
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3.83 6z 6409 pis 39.0 MHa/ 3826%: | 343GH: 5409 pts 39.0 MHz/ 3.82 GHz
I 2 Result Summary
3.430 GHz 3530 GHz 1.000 Miz 3.44224 GHz -44.34 dBm 34dB 3.430 GHz 3.530 GHz 1.000 MHz 3.44853 GHz 48,33 dBm .34
1530GHz 3560 GHz 1.000 Mtz 3.53046 GHz -43.02 dBm -18.02 dB 3530 GHz 3560 GHz 1.000 MHz 353028 GHz -42.93 dBm -17.93d8
3.560 GHz 3.599 GHz 1.000 MHz 3.59220 GHz -36.39 dBm 23.39 dB 3560 GHz 3599 GHz 1.000 MHz 3.59699 GHz -42.72 dBm -29.72 dB
3599 GHz 3.600 GHz 500,000 kHz 3.59954 GHz -41.37 dBm 28.37 dB 3,589 GHz 3600 GHz 500,000 kHz 3.59947 GHz -45.93 dBm -32.93dB
3.600 GHz 3650 GHz 1.000 MHz 1434 dBm -1566d 1600 GHz 1650 GHz 1.000 MHz 364391 GHz 14.43 dBm -15.57 dB
3.650 GHz 3.651 GHz 500.000 kHz -46.16 dBm -33.16 dB 3.650 GHz 3.651 GHz 500.000 kHz 3.65065 GHz -41.30 dBm -28.30
3851Gi 3650 Gifa 1,000 Mitz 365437 GHz 4260 dBm 2960 dB 35651 G 3690 Gz 1.000 Mz 3.65573 GHz -36.05 dBm -23.05dB
3690 GHz 3720 GHz 1.000 Mz 3.60421 GHz -42.56 dBm -17.56 dB 3,690 GHz 3,720 GHz 1,000 Mz 3.69136 GHz -42.72 dBm A17.72dB
3.720 GHz 3820 GHz 1.000 MHz 3.80556 GHz -43.93 dBm -3.93dB 3720 GHe 3820 GHe. 1,000 Mz 3778259 GH:z 4812 dBm 12 d
Ready [T F Ready [LLLLLLL 55
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2 Result Summary
3430 GHz 3530 GHz 3.43425 GHz
3530 GHz 3560 GHz 3.53184 GHz
3560 GHe 3599 GHz 350840 GHz
3599 GHr 3,600 GHz 355968 GHz
3,600 GHz 3650 GHz 3.63818 GHz
3.650 GHz 3651 GHz 3.65075 GHz
3651 GHz 3690 GHz 3.65710 GHz
3690 GHe 3720 GHz 1000 MHz 69043 GHz
3.720 GHz 3820 GHz 1.000 MHz 379797 GHz

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A2-740f 146




SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG451315B

FR1 n48 / 40MHz / DFT-S OFDM / 256QAM

Highest Channel

1RBO

1RBmax

11:05:55 Pu  06/18/2024

Ref Level 40.00dBm  Offset 23,6006 Made Sweep saL Reflevel 40.00Bm  Offset 23.60 d& Mode Sweep seL
Count 10100 Count 100/100
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3.83 6z 6409 pts 39.0 MHa/ 3826%: | 343GH: 6400 pts 39.0 MHz/ 3.82GHz
I 2 Result Summary
3.430 GHz 3,530 GHz 1.000 MHz 3.43105 GHz 3.430 GHz 3.530 GHz 1.000 MHz 3.433 25 GHz
3,530 GHz 3620 GHz 1.000 MHz 361861 GHz 3530 GHz 1,620 GHz 1.000 MHz 361906 GHz
3620 GHe 3659 GHz 1.000 MHz 3.65801 GHz 3.620 GHz 3,659 GHz 1.000 MHz 3.64195 GHz
3659GHz 3.660 GHz 500.000 kHz 3. 3,659 GHz 3.660 GHz 500.000 kHz 3.65983 GHz
3,660 GHz 3700 GHz 1.000 Mtz 3,660 GHz 3700 GHz 1.000 Mz 3.69891 GHz
3.700 GHz 3701 GHz 500,000 kHz 3.700 Gz 3.701 Gz 500.000 kHz 3.70008 GHz
3701 GHz 3710 GHz 1.000 Mz 3.70465 GHz 3701 GHz 3710 GHz 1.000 MHz 370123 GHz
3710GH: 3720 GHz 1.000 MHz 3.71834 GHz 37106tz 3720 GHe 1.000 Mtz 3.71012 GHz
3.720GHz 3820 GHz 1.000 MHz 372115 GHz 3720 GHz 3820 CHe 1.000 MHz 372095 GHz
11:04:34 7 08/28/2024 11:08:14 2 06/18/2024
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Ref Level 4000 dBm  Offset 2360 0B Mode Sweep saL
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2 Result Summary
3430 GHz 3530 GHz 3.089 89 GHz
3530 GHz 3620 GHz 3.61042 GHz
3620 GHe 3659 GHz 365758 GHz
3,650 GHr 3,660 GHz 3.65099 GHz
3,660 GHz 3.700 GHz 3.69393 GHz
3.700 GHz 3701 GHz 3.70000 GHz
3701 GHz 3710 GHz 3.70246 GHz
3710 GHe 3,720 GHz 1.000 Miz 71056 GHz
3.720 GHz 3820 GHz 1.000 MHz 3.72015 GHz

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssomonas. FCC RADIO TEST REPORT Report No. : FG451315B

FR1 n48 / 10MHz / CP OFDM / QPSK / Full RB

Lowest Channel Middle Channel

Ref Level 40.00 dBm  Offset 23.60 B Made Sweep SGL Ref Level 40.00dBm OMfset 23.60dB. Mode Sweep sl
Count 100/100 Count 100/100
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3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz 343 GHz 6409 pts 39.0 MHz/ 3.82 GHz
I 2 Result Summary

3430GHz 3530 GHz 1.000 MHz 3.48899 GHz 3430 GHz 3,530 GHz 1.000 Mtz 3.43014 GHz -44.27 dBm -4.27 dB
3530 GHz 3540 GHz 1.000 Mz 3.53983 GHz 3530 GHz 1610GHz 1.000 MHz 3.60988 GHz -43.24 dBm -18.24 4@
3,540 GHz 3549 GHz 1.000 MHz 3.54877 GHz 3610GHz 3619 GHz 1,000 MHz 3.61841 GHz -31.61 dBm -18.61 dB
3549 GHe 3550 GHz 100,000 kitz 354997 GHz 1619 GHz 1620 GHz 100,000 kitz 361999 GHz -39.45 dBm -26.45 dB
3,550 GHz 3,560 GHz 1.000 Miz 355366 GHz 3620 GHz 3630 GHz 1.000 MHz 362505 GHz 9.98 dBm -20.02 dB
3.560 GHz 3561 GHz 100.000 kHz 3.56004 GHz 3.630 GHz 3,631 GHz 100.000 kHz 3.63001 GHz -40.47 dBm -27.47 dB
3561 GHi 3570GH 1.000 MHx 356157 GHz 3631 GHz 3640 GHz 1.000 MHz 363273 GHz -29.77 dBm -16.77 dB
3570GHz 3.720GHz 1.000 MHz 357322 GHz 3640 GHz 3720 GHz 1.000 MHz 3.64028 GHz -42.29 dBm -17.29.d8
3.720 GHz 3.820 GHz 1.000 MHz 3.801 87 GHz 3720GHz 3820 GHz 1,000 MHz 3.81416 GHz 44,01 dBm 4.01dB
festy S ey
05:33:18 7 06/18/2024 09:44:35 P 06/18/2024
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Ref Level 4000 dBm  Offset 2360 0B Mode Sweep saL
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3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary

3,430 GHz 3,530 GHz 45702 GHz
1530GHz 3680 GHz 3.67978 GHz
3680 GHz 3689 GHz 3.688 62 GHz
3,689 Ghz 3,690 GHz 368997 GHz
3,690 GHz 3.700 GHz 3.69311 GHz
3700 GHz 3701 GHz 3.70004 GHz
3701 GHz 3710 GHz 3.70126 GHz
3.710GHz 3,720 GHz 3.71358 GHz
3.720GHz 3,820 GHz 800 86 GHz

os:55:38 Pu 06/18/2024

TEL : 886-3-327-3456 Page Number 1 A2-76 of 146
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG451315B

FR1 n48 / 15MHz / CP OFDM / QPSK / Full RB

Lowest Channel

Middle Channel

RefLevel 4000 dBm Ofiset 2350 dB Mode Sweep sat

05:59:52 PM 06/18/2024

Ref Level 40,00 dBm  Offset 23,60 a8 Made Sweep saL
Count 100/100 Count 100/100
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3.43 GHz 12009 pts. 0 MHz/ 3.82 GHz 343 GHz 12008 pts. 39.0 MHz/ 3.82 GHz
I Result Summary
3430 GHz 3530 GHz 1.000 MHz 3.52446 GHz -43.50 dBm 3430 GHz 3.530 GHz 1.000 Mtz 3.44134 GHz -34.43 dBm -3.43 dB
3530 GHz 3540 GHz 1.000 Mz 3.53667 GHz -35.38 dBm 3530 GHz 3595 GHz 1.000 MHz 359302 GHz -42.60 dBm -17.60 d8
3540 GHr 3589 GHz 1.000 Mz 3.54849 GHz -26.94 dBm 3,595 GHz 3,609 GHe 1,000 MHz 3.60715 GHz -35.19 dBm -22.19.dB
3549 Ghz 3550 GHz 200.000 kHz 3.54998 GHz -31.97 dBm 3609 GHz 3610GHz 200,000 kHz 3.60986 GHz -44.37 dBm -31.3748
1550GHz 3570 GHz 100,000 kiz 355747 Gz 183 dBra 3610GHz 3640 GHz 100.000 kiz 362878 GHz -2.37 dBm 3237 d8
3570 GHz 3571 GHz 200.000 kHz 3.57024 GHz -41.05 dBm 3.640 GHz 3,641 GHz 200,000 kHz 3.640 70 GHz -43.99 dBm -30.99
1571 GHi 3585 GH: 1.000 Mz 357473 GHz 3270 dBm 3641 GHz 3655 Ghz 1.000 MHz 3.64256 GHz -3295 dBm -19.55 dB
3.585 GHz 3.720 GHz 1.000 MHz 3.58979 GHz -40.93 dBm 3,655 Gz 3720 GHe 1.000 MHz 366598 GHz 43.17 dBm 1817 dB
3.720 GHz 3820 GHz 1.000 MHz 3.81845 GHz -43.94 dBm 1720 GH 1820 GHe 1,000 Mis 379607 GHz 4401 dBm ~4.01 dB
Ready Ready I T

10:04:04 7M. 06/18/2024

Highest Channel

High Channel Full RB
Channel power -40dBm > -46.16dBm (PASS)

Ref Level 30.00 dBm  Offset 23.60 4B Made Sweep b
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I Result Summary

3430 GHz 3530 GHz 1.000 MHz 3.50168 GHz -44.19 dBm 419 dB
3530 GHz 3665 GHz 1.000 MHz 3.66345 GHz -43.94 dBm -18.94 dB
3,665 GHr 3679 GHz 1.000 Mz 3.67800 GHz -34.80 dBm 1.80 d
3679 GHz 3,680 GHz 200,000 kifz 3.67978 GHz -44.03 dBm 31.03 dB
3,680 GHz 3.700 GHz 100,000 kifz 68833 GHz -1.88 dBm -31.88 dB
3.700 GHz 3701 GHz 200,000 kHz 3.70000 GHz -34.99 dBm -21.99 dB
1701 GHz 3710GHz 1.000 Mz 3.70106 GHz -26.60 dBm 1360 dB
3.710GH: 3720 GHr 1000 MHz 371352 GHz -36.12 dBm 11.12 dB
3.720GHz 3820 GHz 1.000 MHz 3.72055 GHz -41.48 dBm 148 d

10:08:14 PM  06/18/2024
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2098 & SWT Mode Sweep

g e S e b o e ot A A M A b 0 e e oo
CF 3.72055 GHz 1001 pts 200.0 kHz/ Span 2.0 Mz

2 Result Summar None
T [Ref) 1,000 M -46.16 dBm
Tx Total -46.16 dBm

Ready

12:20:29 MM 06/19/2024
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ssomonas. FCC RADIO TEST REPORT Report No. : FG451315B

FR1 n48 / 20MHz / CP OFDM / QPSK / Full RB

Lowest Channel Middle Channel

Ref Level 3000 dBm  Offset 23.60 0B Mode Sweep saL RefLevel 40,00 dm Ofset 23.60d5. Mode Sweep saL
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3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz 343 GHz 6409 pts 39.0 MHz/ 3.82 GHz

I 2 Result Summary

3.430 GHz 3530 GHz 1.000 Miz 352825 GHz 3.430 GHz 1530 GHz 1.000 MHz 3.44194 GHz
1530GHz 3540 GHz 1.000 Mz 3.53855 GHz 3530 GHz 3590 GHz 1.000 MHz 3.55754 GHz
3540 GHe 3549 GHz 1.000 MHz 3.54881 GHz 3.590 GHz 3.609 GHz 1.000 MHz 3.60793 GHz
3,549 Gz 3550 GHz 200,000 kHz 355000 GHz 3609 GHz 1610 GHz 200,000 kHz 360978

3550 GHz 3570 GHz 1.000 Wiz 356766 GHz 3610 GHz 3,640 GHz 1.000 Mtz 362724 GHz
3570 GHz 3571 GHz 200.000 kHz 3.57000 GHz 3.640 GHz 3,641 GHz 200,000 kHz 3.64003 GHz
1571 GHz 3590 GHz 1.000 Mz 357253 GHz 3641 GHz 3660 GHz 1.000 MHz 3.64277 GHz
3590 Gtz 3.720GHz 1.000 MHz 3.66601 GHz 3660 Gz 3720 GHz 1.000 MHz 3.66602 GHz
3.720 GHz 3.820 GHz 1,000 MHz 3.79507 GHz 3720GHz 3820 GHz 1,000 MHz 381685 GHz

10:12:26 Pu  06/18/2024 10:16:38 7M. 06/18/2024

Highest Channel

Ref Level 4000 dBm  Offset 2360 0B Mode Sweep saL
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3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3,430 GHz 3530 GHz 44503 GHz -44.32 dBm
1530GHz 3660 GHz 362422 GHz -44.03 dBm
3660 GHz 3679 GHz 3.67740 GHz -33.42 dBm
3679 GHe 3,680 GHz 3.67998 GHz -30.02 dBm
3,680 GHz 3.700 GHz 3.69627 GHz 6.92 dBm
3700 GHz 3701 GHz 3.70022 GHz -41.87 dBm
3701 GHz 3710 GHz 3.70102 GHz -29.85 dBm
3710 GHe 3,720 GHz 371102 GHz -35.93 dBm
3.720GHz 3,820 GHz 80307 GHz -43.06 dBm

10:20:53 Pu  06/18/2024

TEL : 886-3-327-3456 Page Number : A2-78 of 146
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG451315B

FR1 n48 / 30MHz / CP OFDM / QPSK / Full RB

Lowest Channel

Low Channel Full RB
Channel power -40dBm > -45.32dBm (PASS)

Ref Level 40,00 dBm  Offset 23.60 0B

Ref Level 30.00 dBm  Offset 23.60d8 & RBW 10 khz S6L

10:29:23 P 06/18/2024

Made Sweep sl
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I 2 Result Sumi 50
3,430 GHz 3530 GHz 1.000 Miz 352286 GHz .
1530GHz 3540 GHz 1.000 Mtz 353937 GHz h
3,540 GHz 3589 GHz 500.000 kHz 3.54708 GHz T B R L ATV
3,549 Gz 3550 GHz 1.000 Miz 354991 GHz
3550 GHz 3580 GHz 500,000 kHz 355579 GHz F 3.52286 GHz 1001 pts 200.0 kHa/ Span 2.0 MHz
3.580 GHz 3.581 GHz 300.000 kHz 3.58006 GHz 2 Result Summa: None
1581 GHz 3610GHz 1.000 Mz 3.58498 GHz
3F10GHz 3.720 GHz 1,000 MHz 3.61027 GHz
3.720GHz 3820 GHz 1.000 MHz 3.80746 GHz T"u"gi") 1,000 Mits :g;g:::
Ready [ B 3
10:25:00 7 06/108/2024 12:12:23 an o8/L8/2028
Ref Level 4000 dBm  Offset 23.60 0B Moge Sweep s6L
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3.43 GHz 6409 pts 39.0 MHz/ 3.82GH:
T —
3.430 GHz 3.530 GHz 1.000 Mz 3.45042 GHz
3530 GHz 3580 GHz 1,000 MHz 357433 GHz
3.580 GHz 3.609 GHz 1.000 MHz 3.60751 GHz
3.609 GHz 1.610 GHz 500.000 kHz 3.60995 GHz
3610 GHz 3640 GHz 1,000 MHz 361261 GHz
3640 GHz 3641 GHz 500.000 kiiz 3.64003 GHz
3641 GHz 3670 GHz 1.000 MHz 364125 GHz
3670 GHz 3720 GHz 1.000 MHz 3.67062 GHz
3720 GHz 3.820 GHz 1.000 MHz 3.77240 GHz

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssomonas. FCC RADIO TEST REPORT

Report No. : FG451315B

Highest Channel

High Channel Full RB
Channel power -40dBm > -44.12dBm (PASS)

10:33:35 Pu 06/18/2024

Ref Level 5000 dBm  Offset 23,60 08 Mode Sweep saL RefLevel 30.00dBm  Offset 22608 * RBW 10 kHz sl
Caunt 100100 | = Att 2048 & SWT 100 ms & VBW 30 kHz _Mode Sweep Count 100/100
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I Result Summary 50
3.430 GHz 3530 GHz 1.000 MHz 3.50188 GHz -40.36 dBm 436 dB
3530 GHz 3640 GHz 1000 MHz 3.63830 GHz -43.35 dBm -18.35dB - P _— ) - N
3640 Gt 3.669 G 1.000 Mtz 3.66710 GHz 34,49 dBm -21.49 dB s L B o e S T e R It s e P
3,660 GHr 3610GHz 500,000 kifz 3.66994 GHz 37.51 dBm -2451 dB
3,670 GHz 3.700 GHz 1.000 MHz 3.67500 GHz 4.26 dBm -25.74 dB CF 3.72135 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
3.700 GHz 3.701 GHz 500.000 kHz 3.70002 GHz 36.20 dBm -23.20 dB 2 Result Summa: None
3701 GHz 3710 GHz 1.000 MHy 3.70198 GHz 32.16 dBm -19.16 dB
3710 GHe 3,720 GHz 1000 MHz 3.71194GHz 36.81 dBm -11.81 dB
Tl [Ref) 1.000 MHz -44.12 dBm
3.720 GHz 3,820 GHz 1.000 MHz 372135 GHz -42.28 dBm -2.28dB Tx Total 4412 dBm
e

feor

12:20:15 MM 06/19/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG451315B

FR1 n48 / 40MHz / CP OFDM / QPSK / Full RB

Lowest Channel

Full RB
Channel power -40dBm > -44.67dBm (PASS)

Low Channel

Ref Level 40,00 dBm  Offset 23.60 0B

Ref Level 30.00 dBm  Offset 23.60d8 & RBW 10 khz S6L

10:44:45 Pu 06/18/2024

Made Sweep sl
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I 2 Result Summa 50
3,430 GHz 3,530 GHz 1.000 Miz ggg% gnz 0.01 b
3530 GHz 3540 GHz 1.000 MHz iz Ry
3,540 GHz 3529 GHz 1.000 MHy 54883 GHz T T T L AR o et i AW L L WL PRV T Al el T
3549 Ghz 3550 GHz 500,000 kHz 354999 GHz
3550 GHz 3590 GHz 1.000 MHz 3.554 88 GHz CF 3.52855 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
3.590 GHz 3591 GHz 500.000 kHz 3.59002 GHz 2 Result Summan None
1591 GHz 1630GHz 1.000 Mz 3.59106 GHz
3630 GHz 3.720 GHz 1000 MHz 3.66601 GHz
3.720GHz 3,820 GHz 1.000 MHz 3.80337 GHz T"HI'E:E‘"J 1000 Wte ﬂg;:::

Ready [ 1)

12:08:07 AN 06/19/2024

Middle Channel

Ref Level 40.00 dBm  Offset 23,60 d8

10:55:45 B 06/18/2024

Mode Sweep saL
Count 100/100
1 Spurious Emissions
mit ChecH 5
PURJOUS_LINE_ABS 002
10
0 dibs W 1
-10 I‘ T
-20 dBs ‘
o \ 1
SPURIOUS LINE (ABS 002
G o T P R ET—
50 T
3.43 Gz 6400 pts 39.0 MHz/ 3.82GH:
T —
3.430 GHz 3.530 GHz 1.000 Mz 3.44204 GHz
1530 GHz 1560 GHz 1,000 MHz 353223 GHz
3.560 GHz 3.599 GHz 1.000 MHz 3.585 24 GHz
1.599 GHz 3.600 GHz 500.000 kHz 3.59999 GHz
3.600 GHz 3.650 GHz 1.000 MHz 364241 GHz
3.650 GHz 3.651 GHz 500.000 kHz 3.65098 GHz
3651 GHz 3.690 GHz 1.000 MHz 365312 GHz
3690 GHz 3120 GHz 1.000 MHz 369175 GHz
3720 GHz 3.820 GHz 1.000 MHz 3.81935 GHz

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A2-810of 146




ssomonas. FCC RADIO TEST REPORT Report No. : FG451315B

High Channel Full RB
Channel power -40dBm > -44.05dBm (PASS)

Highest Channel

Ref Level 5000 dBm  Offset 23,60 08 Mode Sweep saL Reflevel 3000dBm  OMset 2360 ® RBW 10 khz sl
Caunt 100100 | = Att 2048 & SWT 100 ms & VBW 30 kHz _Mode Sweep Count 100/100
1 Spurious Emissions 1ACR 1Rm Avg
Uit Cheed PRss
30 dubine-SPURloUs e ass oz Phss
T
20 dBew
10 dBe - - - 1 1o
0 = o
0 1
10 d
20
-20
OUS_LINE_ABS 002 | Ll Lo
-~ 30 d
40
GhHz 5403 pts 382Gz
I Result Summary 0
3.430 GHz 3530 GHz 1.000 MHz 3.45792 GHz -40.36 dBm 436 dB w
3530 GHz 3620 GHz 1.000 MHz 3.59172 GHz -44.16 dBm -19.16 dB b . : — N
3.620 GHz 3,659 GHz 1.000 MHz 365431 GHz -36.77 dBm N T S R e L I N P T B v TP,
3,650 GHr 3,660 GHz 500000 kifz 3.66000 GHz -36.66 dBm
3,660 GHz 3700 GHz 1,000 MHz 369572 GHz 2.34 dBm CF3.7205 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
3.700 GHz 3.701 GHz 500.000 kHz 3.70003 GHz -39.79 dBm 2 Result Summa None
1701 GHz 3710GHz 1.000 Mz 3.70276 GHz -34.64 dBm
3.710GHz 3720 GHr 1000 MHz 371206 GHz -35.81 dBm
3720GHz 38206z 1000 Mz 3.72045 GHz 4218 dBm T ffen 1000 Mz 405 dim
x Total m

feor &

11:06:30 PM  06/18/2024 11:15:16 M 06/18/2024

TEL : 886-3-327-3456 Page Number 1 A2-82of 146
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG451315B

Adjacent Channel Leakage Ratio (ACLR)

FR1 n48 / 10MHz / DFT-S OFDM / P1/2 BPSK

Lowest Channel

1RBO

1RBmax

Ref Level 4000 cBm  Offset 23,6005 = RBW 100 kHz sl Reflevel 40.00Bm  OMfset 23,605 = RBW 100 kHz seL
- A 3008 & SWT 200 ms ® VBW J00kiiz_Mode Auto Sweep Count 100100 | # Att 304 ® SWT 300 ms ® VBW 300 kHz _Mode Auto Swesp Count 100/100
0 . 30 e

20 B A . 20 dBr L

10 ﬂ 10 dBm

0 , 1 0 dBor

10 ! 10 dBnr

20 dBm / \ ﬂ 20 dBor |

El i 30 d { \ !

/ Kd ) \
i ,_-”W"ﬁ’w = UGN e - M#,x_ﬂ/wJ %\AM

50 50 dbm—— ! ! — ——

CF3.555GH 551 pts 5.0 MiHz/ Span 50.0 MHz || [F 3555 GHz 691 pts_ 5.0 MHz/ Span 50.0 MH:

2 Result Summar Nane

10,000 MHz

)

T Total

Adj 10,000 MHz 10.000 MHz

19.54 dBm
19.54 dBm

01:04:21 AN 06/18/2024

2 Result Summa;

Tx1 (Ref)

Tx Total

Adj

10.000 MHz

10.000 MHz

None

10.000 MHz

19.76 dBm
19.76 dBm

01:05:00 AM 06/19/2024

Full RB

Ref Level 4000 dBm  Offset 23,60 6B = RBW 100 kHz
- A 3045 # SWT_ 200ms = VBW 300 kz _Mode Auto Sweep

30 T

20 ditem

6L

Count 100/100

F 3.555 GHz 681 pts

5.0 MHaz/

Span 50.0 MHz

2 Result Summay None

Tl (Ref) 10,000 MHz
Ty Total

Adj 10,000 MHz 10,000 MHz

19.55 dBm

19.55 dBm

01:05:39 au 06/18/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG451315B

FR1 n48 / 10MHz / DFT-S OFDM / P1/2 BPSK

Middle Channel

1RBO

1RBmax

Ref Level 40,00 dBm

Ref Level 40.00dBm ~ Offset 23,6046 = RBW 100 kifz Offset 23,6045 = RBW 100 kiz seL
- an 30d8 & SWT_ 200ms © VBW 300kiz Mode Auto Sweep - A 304 ® SWT 300 ms ® VBW 300 kHz _Mode Auto Swesp Count 100/100
| [1ack

0 T 30 e T

20 B A . 20 dBr L

10 ﬂ 10 dBen

0 l \ 0 dBr

0 10 dBm

20 dBm / \ 20 dBor

30 f 30 dBr t

|

40 dBm = i 40 diny T

A A SRSV ol e S I | | I i DU PN | -

50 50 B T T

CF362039 GHz 551 pts 5.0 MHz/ Span 50.0 MHz || [¢F 362499 GHz 691 pts 5.0 MHz/ Span 50.0 Mz

10.000 MHz

10.000 MHz

None

18.92 dBm
18.92 dBm

10.000 MHz 4536 dBc

2 Result Summar None 2 Result Summa
Tl (Ref) 10,000 MHz 18.34 dBm Txl (Re)
Tx Total 18.34 dBm Tx Total
Adj 10.000 MHz 10.000 Mz dic 44.79 dBc Adj
e o~
01:14:10 aM 06/15/2024 01:14:57 an

06/19/2024

Full RB

- At
| [1ack

RefLevel 4000 dBm  Offset 23.60 6B = RBW 100 kHz

3048 & SWT  200ms ® VBW 300 kHz _Mode Auto Sweep

Ve i i

40 dBn

50

CF 3.620 99 GHz _

2 Result Summay

681 pts

5.0 MHaz/

Span 50.0 MHz

None

Tl (Ref) 10,000 MHz

Tx Total

Adj 10,000 MHz 10,000 MHz

18.95 dBm
18.95 dBm

01:15:36 au 06/18/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG451315B

FR1 n48 / 10MHz / DFT-S OFDM / P1/2 BPSK

Highest Channel

1RBO

1RBmax

fultiv
Ref Level 40,00 dBrm

Offset 236006 * RBW 100 kHz

Ref Level 40,00 dBm
- At

Offset 236045 = RBW 100 kHz

3048 @ SWT 300 ms ® VBW 300 kHz Mode Auto Sweep

- A 3008 & SWT 200 ms ® VBW J00kiiz_Mode Auto Sweep
| [1ack

0 Tk 30 e
20 dBer At i 20 o
10 Il 10 dBm
0 [ l 0 dBor
a0 } L 10 dBm
20 dBm / -20 dBnr
30 30 dBo
40 dBm 1 waj \ 1 40 diny
50 — CTT = 50 dBm-
CF 3.690.38 GHz 621 pts 5.0 MHz/ Span 50.0 MHz || [¢F 3,694 98 GHz

.

5.0 MHz/

AL

"~ Span 50.0 MHz

6L
Count 100/100

2 Result Summar

)

T Total

Adj

10,000 MHz

10,000 MHz

Nane

10.000 MHz

18.15dBm
18.15 dBm

01:24:13 AN 06/18/2024

2 Result Summa;

Tx1 (Ref)

Tx Total

None

10.000 MHz

10.000 MHz 10.000 MHz

19.55 dBm
19.55 dBm

01:24:53 AM

06/19/2024

Full RB

- At
| [1ack

RefLevel 4000 dBm  Offset 23.60 6B = RBW 100 kHz
30dB = SWT

200 ms ® VBW 300 kHz

Mode Auto Sweep

681 pts

5.0 MHaz/

Span 50.0 MHz

Tl (Ref)

Tx Total

Adj

10,000 MHz

10,000 MHz

None

10,000 MHz

18.94 dBm
18.94 dBm

01:25:33 au 06/18/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A2-850f 146




SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG451315B

FR1 n48 / 10MHz / DFT-S OFDM / QPSK

Lowest Channel

1RBO

1RBmax

RefLevel 4000 dBm  Offset 23.60 6B = RBW 100 kHz

Offset 236045 = RBW 100 kHz

Ref Level 40,00 dBm
- At

3048 @ SWT 300 ms ® VBW 300 kHz Mode Auto Sweep

- A 30dB = SWT__ 300 ms = VEW 300 kHz _Mode Auto Sweep
| [1ack

0 T 30 e T

20 B A . 20 dBr L

10 fi 10 dBen

0 [ l 0 dBor

10 I 1 10 dBm

20 dBm / \ 20 dBor

30 1 30 dBo T

40 dBm i 40 diny M

N P U NN R I N | —

50 — = 50 dbm— 1 —
CF 3.555 GHz 691 pts 5.0 MHz/ Span 50.0 MHz || [CF 3 555 GHz 691 pts 5.0 MHz/ "~ Span 50.0 MHz

6L

Count 100/100

2 Result Summar

Nane

2 Result Summa;

None

Tx1 (Ref) 10,000 MHz 18.65dBm Txl (Ref 10.000 MHz
T Total 18.65 dBm TxT‘n:al) 18.96 dBm
Adj 10.000 MHz 10.000 MHz 52 dBc 45. c Adi 10.000 MHz 10.000 MHz dBc i
01:06:18 au 06/19/2024 01:06:56 AN 06/13/2024

Full RB

RefLevel 4000 dBm  Offset 23.60 6B = RBW 100 kHz

- At 3048 & SWT 200 ms @ VBW J00kiz _Mode Auto Sweep
| [1ack
0 L
20 e Ll "
10
a

IR BV Yo L
50 — —
CF 3,555 GHa 691 pts 5.0 MHz/ Span 50.0 Mz

2 Result Summay

10,000 MHz

Tl (Ref)

Tx Total

Adj 10,000 MHz

None

19.00 dBm
19.00 dBm

10,000 MHz

01:07:34 au 06/18/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No

. 1 FG451315B

FR1 n48 / 10MHz / DFT-S OFDM / QPSK

Middle Channel

1RBO

1RBmax

Ref Level 40,00 dBrm

Offset 236006 * RBW 100 kHz

Ref Level 40,00 dBm

Offset 236045 = RBW 100 kHz

- At

3048 @ SWT 300 ms ® VBW 300 kHz Mode Auto Sweep

- A 30dB = SWT__ 300 ms = VEW 300 kHz _Mode Auto Sweep
| [1ack
o T 30 dBr 1 ! ! u.
20 B A 20 dBr L A
10 dBen
0 dBor
10 dBm
20 dBor
30 dBo t \
40 diny t !
USSR SR - S ,\_,z\,,_.h,VJL—J“ \H'm.w—«.,\,._r__,
50 diiny t
CF362039 GHz 551 pts 5.0 MHz/ Span 50.0 MHz || [¢F 362499 GHz 691 pts 5.0 MHz/ Span 50.0 Mz

6L
Count 100/100

2 Result Summar

Nane

None

2 Result Summa;

) 10,000 MHz 17.65 dBm Txl (Ref] 10.000 MHz 18.44 dBm
T Totl 17,65 dBm el 18.44 dBm
Ad] 10.000 MHz 10.000 MHz 0.1 dBe 44.05 dBc Adi 10.000 MHz 10.000 MHz 14,87 dBc 10.79 dBc
e Resdy el i
01:16:15 AN 06/19/2024 01:16:53 AN 06/13/2024

Full RB

RefLevel 4000 dBm  Offset 23.60 6B = RBW 100 kHz

- At 3048 & SWT 200 ms @ VBW J00kiz _Mode Auto Sweep

| [1ack
El e
20 e Ll "
10

30
40 dBn 1 ,//
B el

50

CF 3.62489 GHz _ 681 pts

5.0 MHaz/

Span 50.0 MHz

2 Result Summay

10,000 MHz

Tl (Ref)

Tx Total

Adj 10,000 MHz

None

10,000 MHz

18.48 dBm
18.48 dBm

01:17:32 au 06/18/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG451315B

FR1 n48 / 10MHz / DFT-S OFDM / QPSK

Highest Channel

1RBO

1RBmax

Ref Level 40,00 dBrm

Offset 236006 * RBW 100 kHz

Ref Level 40,00 dBm
- At

Offset 236045 = RBW 100 kHz
3048 @ SWT 300 ms ® VBW 300 kHz Mode Auto Sweep

- A 30dB = SWT__ 300 ms = VEW 300 kHz _Mode Auto Sweep
| [1ack

0 T 30 e T

20 B A . 20 dBr L A

10 ”l 10 dBen

0 l 0 dBor

0 10 dBm

20 dBm / \ 20 dBor

30 £ 30 dBo i t

\
40 dBm A L 40 dBy T T T \M\,-\.. T
S RS Sy R — | | Y PO e S I B

-50 50 dBrr T T T T

CF 365038 GHz_ 551 pts 5.0 MHz/ Span 50.0 MHz || [F 3694 98 GHz 691 pts 5.0 MHz/ Span 50.0 Mz

6L
Count 100/100

)

2 Result Summar

10,000 MHz

T Total

Adj 10,000 MHz

Nane

10.000 MHz

2 Result Summa;

18.05 dBm
18.05 dBm

10.000 MHz

Tx1 (Ref)

Tx Total

10.000 MHz

01:26:12 AM 06/18/2024

None

10.000 MHz

19.02 dBm
19.02 dBm

01:26:50 AM  06/19/2024

Full RB

Nultiv
Ref Level
- At
| [1ack

40.00dBm  Offset 236008 = RBW 100 khz
3045 & SWT 200 ms = VBW 300 khz

Mode Auto Sweep

Lot

Tl (Ref)

681 pts

5.0 MHz/ Span 50.0 MHz

10,000 MHz

Tx Total

Adj 10,000 MHz

None

10,000 MHz

18.48 dBm
18.48 dBm

01:27:29

M 06/18/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG451315B

FR1 n48 / 10MHz / DFT-S OFDM / 16QAM

Lowest Channel

1RBO

1RBmax

RefLevel 4000 dBm  Offset 23.60 6B = RBW 100 kHz

Ref Level 40,00 dBm
3048 @ SWT 300 ms ® VBW 300 kHz Mode Auto Sweep

Offset 236045 = RBW 100 kHz

- At

- At 3048 & SWT 200 ms @ VBW J00kiz _Mode Auto Sweep
| [1ack

o 1 30 B 1 ! } u.

20 dfie Ll i 20 dBmr hid

10 i 10 dBm

a [ l 0 dBnr

10 l l 10 dBnr

20 dBrv j \ 20 dBn

30 T 30 dBn T

40 dBm N“/ T 40 dBnv J\J

NI NI P T POV Sl W IS B i et e ]
0 50 dbr T
CF 3.555 GHz 691 pts 5.0 MHz/ Span 50.0 MHz || [cF 3555 GHz 691 pts_ 5.0 MHz/ Span 50.0 Mz

6L
Count 100/100

2 Result Summar

Nane

None

2 Result Summa;

01:08:14 AN 06/13/2024

01:08:53 AM  06/19/2024

Tx1 (Ref) 10,000 MHz 17.58 dBm Txl (Ref] 10.000 MHz 18.47 dBm
R 1758 dBm T Total 18.47 dBm
Adj 10.000 MHz 10.000 MHz dBc 44.05 dBc Adj 10,000 MHz 10,000 MHz 14 dBc 41.38 dBc

Full RB

RefLevel 4000 dBm  Offset 23.60 6B = RBW 100 kHz

- At 3048 & SWT 200 ms @ VBW J00kiz _Mode Auto Sweep
| [1ack
0 L
20 e Ll "
10
a

F 3.555 GHz 681 pts

5.0 MHz/ Span 50.0 MHz

2 Result Summay

10,000 MHz

Tl (Ref)

Tx Total

Adj 10,000 MHz

10,000 MHz

None

18.08 dBm
18.08 dBm

01:09:32 au 06/18/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG451315B

FR1 n48 / 10MHz / DFT-S OFDM / 16QAM

Middle Channel

1RBO

1RBmax

Ref Level 40,00 dBrm

Offset 236006 * RBW 100 kHz

RefLevel 4.00dBm  Offset 23,60 d ® RBW 100 kHz

- At

- A 30dB = SWT__ 300 ms = VEW 300 kHz _Mode Auto Sweep
| [1ack

0 T 30 e T

20 dfie A i 20 o hid

10 i 10 dBm

0 r l 0 dBor

10 ( LL 10 dBm

20 dbim / \ 20 dBr

30 f 30 dBo T

40 dBm J*/l t 40 diny yﬂ\—J

NN MO | (L N N
S0dBn—— — ][50 dbm——— — t
CF 3.620.99 Gz _ 891 ptz 5.0 MiHz/ Span 50.0 MHz || [¢F 362499 GHz . 691 pts 5.0 MHz/ Span 50.0 Mz

3048 @ SWT 300 ms ® VBW 300 kHz Mode Auto Sweep

6L
Count 100/100

Nane

2 Result Summa;

2 Result Summar

None

2 Result Summay

Tl (Ref)

Tx Total

Adj

10,000 MHz

10,000 MHz

None

10,000 MHz

17.50 dBm
17.50 dBm

01:19:29 au 06/18/2024

Tl (Ref) 10,000 MHz 17.63 dBm Tal (Ref] 10,000 Mtz
Tu Total 17.63 dBm T et
Adj 10,000 MHz 10.000 MHz 40.44 dBc 44.03 dBc Adi 10,000 MHz "10.000 MHz 4407 dBc A Be
- I Readly jinaasaniif my s

01:18:11 Au 06/19/2024 01:18:50 A 06/19/2024

—

Ref Level 4000 dBm  Offset 23608 = REW 100 kHz
- A 3048 & SWT 200 ms @ VBW J00kiz _Mode Auto Sweep

| [1ack

El e

20 dBer L L

10

o

- mewwva]

20 dBm j k

30

40 dBm / \

I U S pvSen
50
CF 3.62489 GHz _ 691 pts 5.0 MHz/ Span 50.0 MHz

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG451315B

FR1 n48 / 10MHz / DFT-S OFDM / 16QAM

Highest Channel

1RBO

1RBmax

Ref Level 4000 cBm  Offset 23,6005 = RBW 100 kHz Reflevel 40.00Bm  OMfset 23,605 = RBW 100 kHz seL
- A 30d8 & SWT_ 200ms © VBW 300kiz Mode Auto Sweep - A 304 ® SWT 300 ms ® VBW 300 kHz _Mode Auto Swesp Count 100/100
| [1ack

0 T 30 e T

20 dber A " 20 o hid L

] ﬂ 10 dBm

0 ( 1 0 dBor

0 T 10 dBm

20 dBm / \ 20 dBor

a0 £ 30 dBo T

40 dBm i \J 40 diny T \,

,,,,, R b I P o
50 50 dBnr T T
CF 365038 GHz_ 551 pts 5.0 MHz/ Span 50.0 MHz || [F 3694 98 GHz 691 pts_ 5.0 MHz/ Span 50.0 Mz

2 Result Summar

10,000 MHz

)

T Total

Adj 10,000 MHz

Nane

10.000 MHz

2 Result Summa;

17.44 dBm
17.44 dBm

Tl (Ref] 10.000 Miz

Tx Total

10.000 MHz

01:20:10 AM 06/18/2024

None

17.74 dBm
17.74 dBm

10.000 MHz

01:28:50 AM  06/19/2024

Full RB

—

Ref Level 4000Bm  Offset 23,60 dB = RBW 100kiHz
- At 3048 & SWT__ 200 ms & VBW 300 kiHz
| [1ack

Mode Auto Sweep

681 pts

CF 3.694 98 GHz _

5.0 MHz/ Span 50.0 MHz

2 Result Summay

10,000 MHz

Tl (Ref)

Tx Total

Adj 10,000 MHz

None

10,000 MHz

17.48 dBm
17.48 dBm

01:29:29 au 06/18/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG451315B

FR1 n48 / 10MHz / DFT-S OFDM / 64QAM

Lowest Channel

1RBO

1RBmax

Ref Level 40,00 dBrm

Offset 236006 * RBW 100 kHz

- At

Ref Level 40,00 dBm

Offset 236045 = RBW 100 kHz
3048 @ SWT 300 ms ® VBW 300 kHz Mode Auto Sweep

- A 30dB = SWT__ 300 ms = VEW 300 kHz _Mode Auto Sweep
| [1ack

0 T 30 e T

20 dfie A i 20 o hid

10 4 10 dBem

0 0 dBor

10 ( 1 10 dBm

20 dBm / \ 20 dBor

30 1 30 dBo T

40 dBm i t 40 diny _Wn\_’v”‘

R W R T N U I

50 — 50 dBm——— — t e
CF 3.555 GHz 691 pts 5.0 MHz/ Span 50.0 MHz || [CF 3 555 GHz 691 pts 5.0 MHz/ "~ Span 50.0 MHz

6L
Count 100/100

2 Result Summar

)

T Total

Adj

10,000 MHz

10,000 MHz

Nane

10.000 MHz

01:10:11 M 06/15/2024

2 Result Summa;

None

16.81 dBm . 10.000 M 17.63 dB
16.61 dBm el : 17,63 dBm
40.15 dBe B CEC Adj 10.000 MHz 10.000 MHz 14.29 dBc 4 B
ey e Resdh jinaasaniif o
01:10:49 AN 06/13/2024

Full RB

Ref Level 40,00 dBm
- At
| [1ack

30dB = SWT

Offset 236006 * RBW 100 kHz
200 ms ® VBW 300 kHz

Mode Auto Sweep

F 3.555 GHz

681 pts

5.0 MHaz/

Span 50.0 MHz

2 Result Summay

Tl (Ref)

Tx Total

Adj

10,000 MHz

10,000 MHz

None

10,000 MHz

17.56 dBm
17.56 dBm

o1:11:28 au 06/18/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No

. 1 FG451315B

FR1 n48 / 10MHz / DFT-S OFDM / 64QAM

Middle Channel

1RBO

1RBmax

fultiv
Ref Level 40,00 dBrm

Offset 236006 * RBW 100 kHz

Ref Level 40,00 dBm

- At

- A 30dB = SWT__ 300 ms = VEW 300 kHz _Mode Auto Sweep
| [1ack

0 h 30 e

20 B A . 20 dBr

10 1t 10 dBen

U I

0 l \ 10 dBm

20 dBm / \ 20 dBor

30 ¥ 30 dBr

/

40.d8m S S | 40 dm

[0 dBm— 1 — ————F——| |50 db———
CF 3.620.99 GHz _ 621 pts 5.0 MHz/ Spon 50.0 MHz || [cF3.624 39 GHz

Offset 236045 = RBW 100 kHz

3048 @ SWT 300 ms ® VBW 300 kHz Mode Auto Sweep

5.0 MHz/

6L
Count 100/100

"~ Span 50.0 MHz

2 Result Summar

)

T Total

Adj

10,000 MHz

10,000 MHz

Nane

10.000 MHz

16.91 dBm
16.91 dBm

2 Result Summa;

Tx1 (Ref)
Tx Total

10.000 MHz

10.000 MHz

None

17.32 dBm
17.32 dBm

10.000 MHz

01:20:08 AM 06/13/2024

01:20:47 AM

06/19/2024

Full RB

- At
| [1ack

RefLevel 4000 dBm  Offset 23.60 6B = RBW 100 kHz
30dB = SWT

200 ms ® VBW 300 kHz

Mode Auto Sweep

40 dBn

I B

M

0

CF 3.620 99 GHz _

681 pts

5.0 MHaz/

Span 50.0 MHz

2 Result Summay

Tl (Ref)

Tx Total

Adj

10,000 MHz

10,000 MHz

None

10,000 MHz

16.99 dBm
16.99 dBm

01:21:25 au 06/18/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No

. 1 FG451315B

FR1 n48 / 10MHz / DFT-S OFDM / 64QAM

Highest Channel

1RBO

1RBmax

RefLevel 4000 dBm  Offset 23.60 6B = RBW 100 kHz

Ref Level 40,00 dBm

- st 308 ® SWT_ 300 ms # VBW 300kHz Mode Auto Sweep
| [1ack

0 u. 30 e

20 diter S I 20 dBinr

10 10 dBm

0 r l 0 dBmr

10 ‘ 1 10 dBmr-

20 dBrr H \ 20 dBr

30 ’/l 30 dB-

40 dBm ,»«A»-"J L—JL\.__ 40 dim

T —= e 0 dior

CF 3.690.38 GHz 621 pts 5.0 MHz/ Span 50.0 MHz || [¢F 3,694 98 GHz

Offset 236045 = RBW 100 kHz

- At 3048 @ SWT 300 ms ® VBW 300 kHz Mode Auto Sweep

5.0 MHz/

WM L

6L
Count 100/100

2 Result Summar

10,000 MHz

)

T Total

Adj 10,000 MHz

Nane

10.000 MHz

2 Result Summa;

17.06 dBm

17.06 dBm Ixl lRet)

Tx Total

01:30:05 AM 06/18/2024

10.000 MHz

10.000 MHz

None

10.000 MHz 44!

01:30:50 AM  06/19/2024

Full RB

—
Ref Level 4000Bm  Offset 23,60 dB = RBW 100kiHz
- At 3048 & SWT
| [1ack

200ms & VBW 300 kHz _Mode Auto Sweep

681 pts

5.0 MHz/ Span 50.0 MHz

10,000 MHz

Tl (Ref)

Tx Total

Adj 10,000 MHz

None

10,000 MHz

16.98 dBm
16.98 dBm

01:31:29 au 06/18/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A2-94 of 146




SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG451315B

FR1 n48 / 10MHz / DFT-S OFDM / 256QAM

Lowest Channel

1RBO

1RBmax

Ref Level 40.00dBm ~ Offset 23,6046 = RBW 100 kifz Ref Level 40.000Bm  Offset 23,6045 & RBW 100 kiz seL
- A 30d8 & SWT_ 200ms © VBW 300kiz Mode Auto Sweep - A 30dB = SWT 200 ms ® VEW 300 kHz _Mode Auto Sweep Count 100/100
| [1ack
0 T 30 e T
20 B A . 20 dBr L A
10 H 10 dBen
0 ‘ 1 0 dBor
10 10 dBm
20 dBm X \ 20 dBor
30 + 30 dBo T
40 dBm f \JLIL 40 B T \’
I RSV S S I I I B Mo L I
50 50 diiny T T
CF 3.355 GHz 551 pts 5.0 MHz/ Span 50.0 MHz || [F 3555 GHz . 691 pts 5.0 MHz/ Span 50.0 Mz

2 Result Summar

Nane

2 Result Summa;

None

Tx1 (Ref) 10.000 MHz 15.49 dBm Tx1 (Ref) 10.000 MHz 15.70 dBm
Ty Total 15.49 dBm Tx Total 15.70 dBm
Ad] 10.000 MHz 10.000 MHz dBe 4238 dBc Adi 10.000 MHz 10.000 MHz 4267 dBc -39.55 dBc
e o~ Resdy e iy
01:12:17 AN 06/19/2024 01:12:56 AN 06/13/2024

Full RB

v Spect
Ref Level 4000Bm  Offset 23,60 dB = RBW 100kiHz
- At 3048 & SWT__ 200 ms & VBW 300 kiHz
| [1ack

Mode Auto Sweep

(o)

|

F 3.555 GHz 681 pts

5.0 MHz/ Span 50.0 MHz

2 Result Summay

10,000 MHz

Tl (Ref)

Tx Total

Adj 10,000 MHz

None

10,000 MHz

15.60 dBm
15.60 dBm

01:13:35 au 06/18/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A2-95 of 146



SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG451315B

FR1 n48 / 10MHz / DFT-S OFDM / 256QAM

Middle Channel

1RBO

1RBmax

RefLevel 4000 dBm  Offset 23.60 6B = RBW 100 kHz

Ref Level 40,00 dBm

- At

Offset 236045 = RBW 100 kHz

3048 @ SWT 300 ms ® VBW 300 kHz Mode Auto Sweep

- At 308 SWT_ 300ms ® VBW 300kHz _Mode Auto Sweep.
| [1ack

20 Tit 30 dBrr AT

20 diter S 20 dBinr L A

10 10 dBm

a PI 0 dBr

10 J! 1 10 dBmr-

20 dBrr / \ 20 dBr

-30 Pl 30 dB- T

40 dBm L_JL 40 dB j‘J

I R—— - S e S U
[Sodbn—— = —— [T —— = + I
CF 3.62099 GHz _ 691 pts 5.0 MHz/ Span 50.0 MHz || [c7 362499 GHz 691 pts 5.0 MHz/ " Span 50.0 MHz

6L

Count 100/100

Nane

2 Result Summar

10,000 MHz

)

T Total

Adj 10,000 MHz 10.000 MHz

15.05 dBm
15.05 dBm

2 Result Summa;

Tx1 (Ref)
Tx Total

10.000 MHz

10.000 MHz

None

15.26 dBm
15.26 dBm

10.000 MHz 42.16 dB

01:22:06 AM 06/18/2024

01:22:47 AM

06/19/2024

Full RB

—
Ref Level 4000Bm  Offset 23,60 dB = RBW 100kiHz
- At 3048 & SWT__ 200 ms & VBW 300 kiHz
| [1ack

Mode Auto Sweep

30
40 dBn 1 /

50

681 pts

CF 3.620 99 GHz _

5.0 MHaz/

Span 50.0 MHz

2 Result Summay None

10,000 MHz

Tl (Ref)

Tx Total

Adj 10,000 MHz 10,000 MHz

15.03 dBm
15.03 dBm

01:23:27 au 06/18/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A2-96 of 146




SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG451315B

FR1 n48 / 10MHz / DFT-S OFDM / 256QAM

Highest Channel

1RBO

1RBmax

Ref Level 40,00 dBrm

Offset 236006 * RBW 100 kHz

RefLevel 4.00dBm  Offset 23,60 d ® RBW 100 kHz

- A 3048 ® SWT  200ms = VBW 300kHz Mode Auto Sweep - Att 30dB = SWT  300ms = WBW 300 kHz Mode Auto Sweep
| [1ack

o T 30 dBr ! ! ! u.

20 B A . 20 dBr hid

10 10 dBm

a H 0 B

-10 r \ 10 dinr

20 dBm / \ 20 dBrr

-30 , 30 dBr T

40 dBm /J‘ 40 dBrr ﬁ—,}

T e P . SRR . IR S

50 50 dibnr T

CF 3.654.88 Gz _ 891 pts 5.0 MiHz/ Span 50.0 MHz || [cF 3 59498 Gz 691 pts. 5.0 MHz/ Span 50.0 MHz

6L
Count 100/100

2 Result Summar

)

T Total

Adj

10,000 MHz

10,000 MHz

Nane

15.12 dBm
15.12dBm

10.000 MHz

01:32:11 AM 06/18/2024

2 Result Summa; None
15.65 dBm

10.000 MHz
15.85 dBm

Tx1 (Ref)
Tx Total

Adj 10.000 MHz 10.000 MHz 42.65 dBc

01:32:50 AM  06/19/2024

Full RB

- At
| [1ack

RefLevel 4000 dBm  Offset 23.60 6B = RBW 100 kHz
30dB = SWT

200 ms ® VBW 300 kHz

Mode Auto Sweep

CF 3.694 98 GHz _

691 pts 5.0 MHz/

Span 50.0 MHz

2 Result Summay

Tl (Ref)

Tx Total

Adj

10,000 MHz

10,000 MHz

None

15.04 dBm
15.04 dBm

10,000 MHz 41.82 dBc

01:33:29 au 06/18/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG451315B

FR1

n48 / 15MHz / DFT-S OFDM / P1/2 BPSK

Lowest Channel

Full RB

RefLevel 4000 cBm  Offset 23,6068 = RBW 200 kiz
- At 3048 & SWT  200ms = VBW 1 MHz Mode AutoSweep

ad) |

adj

CF 3.55752 GHz.

2 Result Summay None

19.49 dBm
19.49 dBm

20,000 MHz

Tl (Ref)
Tx Total

Adj 20,000 MHz 20.000 MHz

01:44:16 au 06/18/2024

FR1

n48 / 15MHz / DFT-S OFDM / PI/2 BPSK

Middle Channel

Full RB

RefLevel 4000 cBm  Offset 23,6068 = RBW 200 kiz
- At 3048 & SWT  200ms = VBW 1 MHz Mode AutoSweep

o | pars s At reny

-10 r {

20 4B - . ot t |

30 dBm-

40 dBn 1 —

50 dBm

CF 3.624.99 Gz

2 Result Summar Nane

18.94 dBm
18.94 dBm

Tl (Ref)
Ty Total

Adj 20,000 MHz 20.000 MHz

01:47:35 au 06/18/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A2-98 of 146




ssomonas. FCC RADIO TEST REPORT

Report No. : FG451315B

FR1 n48 / 15MHz / DFT-S OFDM / P1/2 BPSK

Highest Channel

Full RB

RefLevel 4000 cBm  Offset 23,6068 = RBW 200 kiz
- At 3048 & SWT  200ms = VBW 1 MHz Mode AutoSweep

ad) |

adj

20 dBm - - ; | : \

30 dBm-

40 dBn
A Y | IS S,

50 dBm

CF 3.69249 Gz ) 591 prs ) 5 Mhz/

2 Result Summay None

Tl (Ref) 20,000 MHz 1891 dBm
Tx Total

18.91 dBm

Adj 20,000 MHz 20.000 MHz -42.61 dBe

01:50:55 au 06/18/2024

FR1 n48 / 15MHz / DFT-S OFDM / QPSK

Lowest Channel

Full RB

RefLevel 4000 cBm  Offset 23,6068 = RBW 200 kiz
- At 3048 & SWT  200ms = VBW 1 MHz Mode AutoSweep

0 | s prs Arnm nms e,

[ \

CF 3.55752 Gz ) 591 prs ) 5 Mhz/

2 Result Summar Nane

Tl (Ref) 19.01 dBm
Tx Total

19.01 dBm

Adj 20,000 MHz 20.000 MHz -42.83 dBe

01:44:54 2u 06/18/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A2-99 of 146




SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG451315B

FR1 n48 / 15MHz / DFT-S OFDM / QPSK

Middle Channel

Full RB

RefLevel 4000 cBm  Offset 23,6068 = RBW 200 kiz
- At 3048 & SWT  200ms = VBW 1 MHz Mode AutoSweep

ad)

adj

a SR T Y \

"° \ |

20 dBm

30 dBm-

40 dBn =

50 dBm

CF 3.624.99 Gz

2 Result Summay None

20,000 MHz

Tl (Ref)
Tx Total

Adj 20,000 MHz 20.000 MHz

o1:48:14 au 06/18/2024

FR1 n48 / 15MHz / DFT-S OFDM / QPSK

Highest Channel

Full RB

RefLevel 4000 cBm  Offset 23,6068 = RBW 200 kiz

- att 3048 @ SWT_ 200ms @ VBW 1 MHz Mode Auto Sweep ount 100/100
.0 1

20 diler = i ]
10

a L APAPAPAAPA P

| \

0 ; i

20 dBm - . bt t k

30 dBrr T T 1 —
— e e I S Te—— T
50 dby R —
CF 3.692 49 GHz 691 pts ) Span 75.0 MHz

2 Result Summar Nane

Tl (Ref)
Ty Total

Adj 20,000 MHz 20.000 MHz

18.49 dBm
18.49 dBm

01:51:34 au 06/18/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A2-100 of 146




SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG451315B

FR1 n48 / 15MHz / DFT-S OFDM / 16QAM

Lowest Channel

Full RB

RefLevel 4000 cBm  Offset 23,6068 = RBW 200 kiz
- At 3048 & SWT  200ms = VBW 1 MHz Mode AutoSweep

ad)

adj

0 HVET =ity
|

-0 i ‘]

CF 3.55752 GHz.

2 Result Summay

18.01 dBm
18.01 dBm

20,000 MHz

Tl (Ref)
Tx Total

Adj 20,000 MHz 20.000 MHz

01:45:33 au 06/18/2024

FR1 n48 / 15MHz / DFT-S OFDM / 16QAM

Middle Channel

Full RB

RefLevel 4000 cBm  Offset 23,6068 = RBW 200 kiz
- At 3048 & SWT  200ms = VBW 1 MHz Mode AutoSweep

0 T

20 diter

0 [Ty

0 | \l

20 dBm

30 dBm-

40 dBn

50 dBm

CF 3.624.99 Gz 621 pts

2 Result Summar Nane

17.42 dBm
17.42 dBm

Tl (Ref)
Ty Total

Adj 20,000 MHz 20.000 MHz

01:48:52 au 06/18/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A2-101 of 146




ssomonas. FCC RADIO TEST REPORT

Report No. : FG451315B

FR1 n48 / 15MHz / DFT-S OFDM / 16QAM

Highest Channel

Full RB

RefLevel 4000 cBm  Offset 23,6068 = RBW 200 kiz

Tl (Ref) 20,000 MHz 17.44 dBm
Tx Total

17.44 dBm

Adj 20,000 MHz 20.000 MHz -41.04 dBe

I- At 3048 & SWT__200ms @ VBW 1 Miz _Mode Auto Sweep ount 100/100
0 .
20 dBe Al — 241 —
10
a I Caasaaaa s e,
0 ‘l \
20 dBm T T — 1 +
30 dBe - : 4/—\7_ SN—
40 dBm I —— t \ — 1
50 dBe I
CF 3.692 49 GHz i 691 pts i 5 MHz/ Spon 75.0 MHz
2 Result Summar None

01:52:12 au 06/18/2024

FR1 n48 / 15MHz / DFT-S OFDM / 64QAM

Lowest Channel

Full RB

RefLevel 4000 cBm  Offset 23,6068 = RBW 200 kiz
- At 3048 & SWT  200ms = VBW 1 MHz Mode AutoSweep

.0

20 diter

o e T u\w\
]
-10 1 I

CF 3.55752 Gz ) 591 prs ) 5 Mhz/

2 Result Summar Nane

Tl (Ref) 17.56 dBm
Tx Total

17.56 dBm

Adj 20,000 MHz 20.000 MHz -41.60 dBe

o1:46:12 au 06/18/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG451315B

FR1 n48 / 15MHz / DFT-S OFDM / 64QAM

Middle Channel

Full RB

RefLevel 4000 cBm  Offset 23,6068 = RBW 200 kiz

- At 3048 & SWT  200ms = VBW 1 MHz Mode AutoSweep

ad)

adj

20 dBm

30 dBm-

40 dBn

50 dBm

CF 3.624.99 Gz

2 Result Summay

Tl (Ref) 20,000 MHz
Ty Total

Adj 20,000 MHz

20.000 MHz

o1:49:31 au 06/18/2024

FR1 n48 / 15MHz / DFT-S OFDM / 64QAM

Highest Channel

Full RB

Ref Level 4000 Bm  Offset 23,6046 = RBW 200 kHz saL
- At 3005 = SWT__ 300 ms = VEW | MHz _Mode AutoSweep Count 100/100
0 7
20 dber “ — 5 —
10
a [ PV w"-ﬁw’]
0 ! \
20 dBm - - + } t |
20 dBer 7—l\~— —
40 dB | A t | {
B O B p— T
50 dBe Tt T —
CF 3.69249 GHz. 621 pts 5 MHz/ Span 75.0 MHz

2 Result Summar Nane

Tl (Ref)
Ty Total

Adj 20,000 MHz 20.000 MHz

17.00 dBm
17.00 dBm

01:52:50 au 06/18/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssomonas. FCC RADIO TEST REPORT Report No. : FG451315B

FR1 n48 / 15MHz / DFT-S OFDM / 256QAM

Lowest Channel

Full RB

Ref Level 4000 Bm  Offset 23,6046 = RBW 200 kHz saL

o 0 o e e s P

0 5
20 dBer Ady — Ady |
10
a |
0 ‘I Wi
20 dBm - - —t 1 1 !
-30 dBrrr- + T+ #—L— - R
50 dBrr T —t———t+————1—+ — e |
CF 3,557 52 GHz . 691 pts i 5 MHz/ Span 75.0 MHz
2 Result Summal None

Tl (Ref) 20,000 MHz 15.60 dBm

Tx Total 15.60 dBm

Adj 20.000 MHz 20,000 MHz -39.92 dBc -39.85 dBc
([

01:46:53 au 06/18/2024

FR1 n48 / 15MHz / DFT-S OFDM / 256QAM

Middle Channel

Full RB

Ref Level 4000 Bm  Offset 23,6046 = RBW 200 kHz saL
- At 3048 @ SWT_ 200ms @ VBW 1 MHz Mode Auto Sweep Count 100/100

20 4B - . ot t + -
-30 dBerr T T 4‘—\Y>— T —

| \
‘""Fm I S T N I P I
50 dBrrr T —t———+——————— ——
CF 3.624 35 GHz ) 621 pts ) 5 MHz/ Span 75.0 MHz

2 Result Summar Nane

15.00 dBm

Tl (Ref)
Ty Total 15.00 dBm

Adj 20.000 MHz 20,000 MHz -39.25 dBc -39.16 dBc

01:50:12 au 06/18/2024

TEL : 886-3-327-3456 Page Number 1 A2-104 of 146
FAX : 886-3-328-4978



ssomonas. FCC RADIO TEST REPORT

Report No. : FG451315B

FR1 n48 / 15MHz / DFT-S OFDM / 256QAM

Highest Channel

Full RB

RefLevel 4000 cBm  Offset 23,6068 = RBW 200 kiz
- At 3048 & SWT  200ms = VBW 1 MHz Mode AutoSweep

o | |
! pnan e
I 1

20 dBm

30 dBm-

40 dBm L T 1 I T o —

50 dBm

CF 3.69249 GHz. ) 621 pts

2 Result Summay

20,000 MHz 15.01 dBm
15.01 dBm

Tl (Ref)
Tx Total

Adj 20,000 MHz 20.000 MHz -39.07 dBe

01:53:31 au 06/18/2024

FR1 n48 / 20MHz / DFT-S OFDM / P1/2 BPSK

Lowest Channel

Full RB

Ref Level 4000 Bm  Offset 23,6046 = RBW 200 kHz saL
- At 3048 @ SWT_ 200ms @ VBW 1 MHz Mode Auto Sweep Count 100/100
30 T
20 diler A
10

40 dBm T >, I
50 dB
CF 3.56001 GHz _ ) 621 pts 10.0 MHz/ Span 100.0 MHz

2 Result Summar
19.56 dBm

19.56 dBm

Adj 20,000 MHz 20.000 MHz -43.13 dBe

01:54:15 au 06/18/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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